Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 2 of 147 PagelD #: 23

IN THE UNITED STATES DISTRICT COURT
FOR THE WESTERN DISTRICT OF LOUISIANA
SHREVEPORT DIVISION

THE UNITED STATES OF AMERICA
and THE STATE OF LOUISIANA,

Plaintiffs,
Case No. 5:13-cv-3065
THE CITY OF SHREVEPORT, LOUISIANA,

)
)
)
)
)
V. )
)
)
)
Defendant. )

)

CONSENT DECREE



MAFULLER
Typewritten Text
5:13-cv-3065


Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 3 of 147 PagelD #: 24

TABLE OF CONTENTS
I. JURISDICTION AND VENUE . ... . ittt iiiiitiiieienenees cocnnanes 3
L APPIIUARLIITY < vscossns snvndaapisscappasn voassashsnbbenabs dad nadWoes 3
ILUBIEETIVER anse sdonsnsnssnddsss ispbttonysssassasa shshnans rosanns s &s 4
[...]
Administration-Superintendent Duties and Responsibilities ADM-001
Administration — Plant Manager ADM-002
Administration — Planner Scheduler ADM-003
Administration - Management Assistant . ADM-004
Administration - Administrative Assistant - ADM-005
Operations Duties and Responsibilities - Team Leader /Senior Operator OP-001
Operations Duties and Responsibilities - Senior O erator OP-002
Operations Duties and Respounsibilities — Operator ' OP-003

O -erations Duties and Responsibilities — Crew Member Grounds OP-004
Operations Duties and Responsibilities — Crew Member Buildings OP-005
Operations Duties and Responsibilities — Driver/Operator Heavy Equipment OP-006

O -erations Scheduled Daily Task ) OP-007
Operations Recordkeeping OP-008
Operations Sample Pulling OP-009
Plant Control Tests - Sample T e OP-010
Plant Control Tests — Settable Solids Method OP-011
Plant Control Test - Dissolved Oxygen(DO) Method OP-012
Plant Control Tests — PH Methods OP-013
Plant Control Equipment Check List OP-014
Process Equipment Start Up/Shut Down(RAS) Pum s OP-015
Equipment Cleaning — Scum Wells - OP-016
Operation Preventative Maintenance — Grit Removal Equi ment OP-017

O eration Preventative Maintenance — Mixing & Feeding Polymer OP-018




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 79 of 147 PagelD #: 100

|

‘

I 1
Safety Policy SAF-001
General Safety Rules - SAF-002
Basic Safety Rules SAF-003
Laboratory Duties and Responsibilities — Laboratory Supervisor LAB-001
Laboratory Duties and Responsibilities — Instrument Analyst LAB-002
Laboratory Duties and Responsibilities — Sr. Lab Analyst LAB-003
Laboratory Duties and Res- onsibilities — Analyst LAB-004
Overview of North Regional WWTP NR-001
Flooding - rocedures for North Regional WWTP NR-002
Sewer Lift Operation-Scheduled Daily Task SL-001
Sewer Lift Station Procedures SL-002t
Sewer Lift Standard Operation -SCADA SL-003
Sewer Lift Station Emergency ByPass Pum  Procedure SL-004
Sewer Lift Stations Listing S1.-005
Sludge Farm- Start Up Procedure SF-001
Sludge Farm -Shut Down SF-002
Sludge Farm -Ph 24 Hour Testing Procedure SF-003
Studge Farm- Daily ph Monitoring SF-004
Sludge Farm-Belt Press Start Up Procedure SF-005
Sludge Farm- Belt Press Shut Down Procedure SF-006
Sludge Farm-Weigh Belt Procedure SF-007
Sludge Farm-Blower Start & Shut Down Procedure SF-008

Sludge Farm-Winterization Checklist : SF-009




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 80 of 147 PagelD #: 101

DEPARTMENT g DIRECTIVE
'DEPT OF WATER & SEWERAGE/PLANT OPERATIONS ' D.D. Number oV-001
SUBJECT: Introduction of Wastewater & Sewerage Plant Operations =~ Effective Date 1/04

CITY OF SHREVEPORT, LOUISIANA
DEPARTMENT OF WATER AND SEWERAGE
WASTEWATER DIVISION
WASTEWATER TREATMENT

The primary objective of the Wastewater Treatment Plant is to provide a buffer between the
natural environment and the concentrated wastewater from urban areas. If wastewater was
released into the environment in an uncontrolled fashion, it would degrade the water, land and air
on which life depends. That recognition led to a comprehensive set of laws and regulations set for
the safe treatment and disposal of municipal wastewater and residual waste. Therefore,
regulations governing a specific wastewater treatment plant’s discharge requires certain

operational procedures.

The formal mechanism for implementing the Clean Water Act (CWA) is the permitting system
established in Section 402. National Pollutant Discharge Elimination system (NPDES) permits
are required for any discharge pollutants to waters of the U. S. Discharges without permits, and
those who exceed permit limits are considered to be in violation and are subject to civil,
administrative, or criminal penalties. Maximum penalties can range from $25, 000 to $1,000,000
per day. However, if the violation continues, the violator may face imprisonment from 1 to 15

years for certain types of violations.

The NPDES permit specifies the location, allowable flows, allowable pollutant concentrations or
mass loads in the discharge, the limits of the mixing gone, if any , and monitoring and reporting
requirements. With certain exceptions, the Environmental Protection Agency (EPA) regulations
define secondary treatment for municipal wastewater, as an effluent containing on a 30-day
average basis, concentrations, not exceeding biochemical oxygen demand (BOD), 30 mg/l; total
suspended solids (TSS), 30 mg/l; and pH between 6.0 and 9.0 units (40 CFR 133). The
regulations also require a minimum of 85% removal of BOD and TSS. The wastewater treatment
plants with a total design flow exceeding 5 mgd must establish a pretreatment program for
regulating industrial and other non-domestic sources discharging into sewers. '

Approved Date Approved
Page 1 of 2




Case 5 13 -Cv- 03065 Document 2 1 Flled 11/13/13 Page 81 of 147 PagelD #: 102

DEPARTMENT A DIRECTIVE
‘DEPT OF WATER & SEWERAGE IPLANT OPERATIONS ‘ B - D.D. Number ov-001
SUBJECT: Introductlon of Wastewater & Sewerage Plant Operatlons - Effective Date 1/04

Management of the process establishes specific treatment goals defined, in part by the NPDES
permit, local ordinances, policies, and contracts regarding delivery of by products.

The management identifies routine process control parameters and potential problems associated
with each treatment process. Finally, and most importantly, the management includes the actions
necessary to keep the process parameters within the established limits.

Approved Date Approved
Page 2 of 2




- Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 82 of 147 PagelD #: 103

Dept of Water & Sewerage Wastewater Division

0oVv-002
1/1/09

- DEPT OF WATER & SEWERAGE/PLANT OPERATIONS - WWT SOP No.
_,_SUBJECT Wastewater D|V|smn—Emergency Phone Numbers , - '+ Effective Date

EMERGENCY PHONE N UMBERS

WASTEWATER DIVISION
FOR LUCAS WWTP

1. FOR ELECTRICAL EQUIPMENT FAILURES NOTIFY:
HIEP TRAN (EIT)
Cell: 318-349-0817
Home: 318-469-8393

2. FOR MECHANICAL EQUIPMENT FAILURES NOTIFY:
CHARLES ANDERSON (Sr. Operator)
Cell: 318-294-2615
Home: 318-227-0851

3. FOR MAJOR ELECTRICAL POWER OUTAGES:

SWEPCO Circuit Numbers for Lucas are: _
(a) Main Switch Gear, Circuit Breaker Number 52-1 is: Feeder Number 10310

(b) Main Switch Gear, Circuit Breaker Number 52-2 is: Feeder Number 10290
KEITH MCFARLAND (Swepco) :

(Office) 318-862-2205

(Cell) 318-218-0394
RAY MACK (Interim Superintendent)

Home: 318-230-3478

Cell: 318-540-2841

Approved Date Approved
Page 1 of 2




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 83 of 147 PagelD #: 104

Dept of Water & Sewerage | ;“ ) Wastewater Division
‘DEPT OF WATE_R & SEWERAGEIPLANT OPERATIONS - o ‘ WWT SOP No. ov-002
SUBJECT: Wastewater Division-Emergency Phone Numbers  Effective Date 1/1/09

EMERGENCY PHONE NUMBERS
WASTEWATER DIVISION
FOR LUCAS WWTP

4. SEWER LIFT CONTACT NUMBERS ARE:

RANDY SMITH (Plant Manager)
Home: 318-453-9667
Cell: 318-423-4350

BILLY CRAIG (Trouble Shooter) electrical
CELL: 318-393-8422

HUBERT MORRIS (Trouble Shooter) Maintenance
Home: 318-946-0997
Cell: 318-780-3639

5. SCADA FAILURES:
DOUG STUMP
Office: 318-673-6055
Cell: 318-349-5813

Approved Date Approved

Page 2 of 2




DEPARTMENT ] DIRECTIVE
DEPT OF WATER & SEWERAGE/PLANT OPERATIONS _— - D.D. Number oVv-003
SUBJECT: Overview of Lucas WWTP Facility: - = -~ Effective Date 01/04

CITY OF SHREVEPORT
WASTERWATER DIVISION

WASTEWATER TREATMENT SECTION
LUCAS WASTEWATER TREATMENT FACILITY

The Lucas Wastewater Treatment Facility represents a substantial investment of community funds in a
vital program to maintain a clean and healthy environment for the citizens of Shreveport and the State of
Louisiana. Planning begin in 1967 when the City’s water utility staff and Black & Vetch Consulting
Engineers prepared a comprehensive report. This report was completed in 1969 and recommended the
construction of a wastewater treatment plant, together with pumping and collection facilities. Design of
the freatment plant was completed in 1973 and construction started in the spring of 1974.

The plant is designed to treat an average flow of 24 million gallons per day a maximum peak flow rated
of approximately 86 million gallons per day.

in 2004 improvements where made to allow more cost effective operation of the facilities and to assure
compliance with current and projected National Poliutant Discharge Elimination System (NPDES)
permits requirements. New design 30 million galflons per day. 40 mgd max monthly flow. 80 mgd peak

hour flow.
Major components are as follows:

Parshall flume (Aqua Screens, Grit chambers and odor control)
Bio-Selector

Aeration basins

Final sedimentation basins

Aerobic digestion facilities

Turblex Blower Building

Administration building

Sewer Lift Building

Service Building

NPDES Laboratory

L Headworks:

Raw wastewater produced in the City of Shreveport is received at Lucas from five (5) pump stations
- Lucas, Stoner, Wallace Lake, North Pierre Bayou and Cedar Grove.

Approved Date Approved
Page 1 of 4




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 85 of 147 PagelD #: 106

DEPARTMENT ¥ DIRECTIVE
"DEPT OF WATER & SEWERAGE /PLANT OPERATIONS - | -+ D.D.Number Oov-003
'SUBJECT:  Overview of Lucas WWTP Facility- -~ - .~ - Effective Date 1/04

II. Parshall Flume:

L

As raw wastewater enters the West end of the flume it passes through the Aqua Screen which
automatically removes some of the rags, grease balls, plastic products, and other material
trapped and taken out.

Once the wastewater passes through the screen, it enters the Parshall Flame in the central control
which measures the flow and transmits the data to indicating, recording, and totalizing
instruments located on the central control panel in the Operator’s office.

As the flow exits the flume, it is divided by a splitter plate and falls into wells where the flow is
channeled to the Headwork’s Building.

11 Aeration Basin:

Mixing of the raw wastewater with return activated sludge and dissolved oxygen (DO) is accomplished by
Turblex blowers.

The DO content of a basin may be raised or lowered by set points on blowers.

Once the raw wastewater, return activated sludge, and dissolved oxygen are thoroughly mixed, the
resulting “mixed liquor” discharges through a controlled distribution system to the Final Basin.

Iv. Final Settling Basin:

As the mixed liquor moves into the center of the clarifier, a series of rings or baffles slows the velocity
(forward motion) of the water creating a quiescent (quiet) atmosphere which allows the mixed liquor to

separate into 3 parts:

1.

Approved

Activated sludge - containing the lining bacteria and organic matter settle to the basin floor and
are removed by sludge collection equipment which rakes the settled sludge to a centrally located

sump.

Scums and other floating material - are collected by surface skimming equipment and deposited
in a collection well.

Clarified “Carrier Water”: flows through a series of “V-Notch” weirs into the final Jaunders to
the Contact Basin and then enters UV complex.

Date Approved
Page 2 of 4




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 86 of 147 PagelD #: 107

DEPARTMENT DIRECTIVE

- * D.D. Number Oov-003

DEPT OF WATER & SEWERAGE /PLANT ‘OPERATIONS .
' o ST e - Effective Date 1/04

SUBJECT: . ' B _
4. Scums and other floating material - are collected by surface skimming equipment and
deposited in a collection well.

5. Clarified “Carrier Water”: flows through a series of “V-Notch™ weirs into the final launders
to the Contact Basin and then enters UV complex.

V. Final Effluent:

Flow from the UV chambers goes to Red River or is used for “non potable purposes.”

VL Return Activated Sludge:

As the sludge settles in the Final Settling Basin and is raked to the sump in the center of the
basin floor, pumps move the sludge back to the Bio-Selector. .

VII. Waste Activated Sludge:

Activated sludge produced in excess of amounts needed to feed the raw wastewater is
drawn from the return sludge suction header and is pumped (wasted) to the aerobic

digester.

VIII. Scum:
Scum collected and removed from the surface of the Final Settling Basin is also pnmped to
the Aerobic Digester.

Approved Date Approved

Page 3 of 4




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 87 of 147 PagelD #: 108

DEPARTMENT . DIRECTIVE
'DEPT OF WATER & SEWERAGE /PLANT OPERATIONS .~ D.D.Number OV-003
B ' Effective Date 1/04

SUBJECT: Overview of Lucas WWTP Facility. -~~~

IX.  Aerobic Digestion:

Waste activated sludge, scum, and carrier water enter the digesters from inlet wells located
on the west end of each unit. Air headers located near the floor of each basin provide
diffused air which bubbles to the surface, stirring the mixture and providing DO to the living
organisms. Each stream of air bubbles act as a baffle to slow the horizontal movement across
the basin. Sludge should remain in the digester from 21 to 25 days under ideal conditions.

X. Sludge Disposal:

Approved

Prior to May 2002, the City produced a Class B-sludge. The sludge was disposed of by land
application for agricultural purposes.

Currently the sludge is converted to a Class A-product. The product will also be utilized

in an agricultural application.

Date Approved
Page 4 of 4




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 88 of 147 PagelD #: 109

Office of Water & Sewerage Plant Operations Division

Mg

Wastewater Treatment Standard Opérating Procedure . WWT SOP No: ADM-001
'SUBJECT: - Administrative Section - (Duties and Responsibilities) ~  Effective Date: 10/5/05
.Authority: Issued under the direction of the Deputy Director of the Office of Water & Sewerage
liPurpose: To manage the production of the Plant Operations Division.
lii.Class Specification:
|  Superintendent
1. Provides long range management vision, planning and direction for upgrading and improving the

operation and maintenance techniques of the City’s Wastewater Treatment facilities (Lucas and North
Regional). Assures that wastewater treatment techniques remain current with new technologies and
EPA standards and that plant treatment capabilities, processes and capacities are expanded in
sufficient time to support the City’s ever growing population. This includes the plant's Operations,

Laboratory and Maintenance functions.

3. Maintains overall management responsibility for the safe operation, maintenance and security
of the City’s Wastewater Treatment facilities (Lucas, North Regional & Sewer Lift) all in
accordance with established industry standards and within city, state and national
environmental guidelines, rules and regulations. Reviews daily Plant laboratory data and
reports, as required, when established standards are not met. Sets specific plant operating
goals and objectives, trains and motivates plant workers to achieve them, monitors and reports

results.

4. Establishes “Division” personnel policies, procedures, rules and regulations to assure the safe
operation, maintenance and security of facilities under your management control. Enforces
compliance with both City and Division personnel policies, rules and regulations, and

disciplines violators of the same.

5. Plans, coordinates and review capital improvement and replacement projects with Engineering
and Plant Operations staff. Assists in preparing contract packages including writing “Scopes

Approved Date Approved
Page 1 of 3




Case 5:13-cv-03065 Document 2-1 Filed 11/13/13 Page 89 of 147 PagelD #: 110

Office of Water & Sewerage

Wastewater Treatment Standard Operating Procedure

'SUBJECT: Administrative Section Duties and Responsibilities ~ ~ Effective Date:

Plant Operations Division

SR a5t

WWT SOP No: ADM-001

10/5/05

IH. Class Specification: (continued)

Superintendent

10.

11.

12.

Approved

Establishes and maintains membership in applicable industry associations. Reviews appropriate
industry literature, publications and regulatory agency policies and standards and stays abreast of new
technologies. Attend meetings, seminars, conferences, and other events which increases knowledge